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i oot Alumi ductors, steel reinforced
product minum conductors, steel reinforce:
RS Rt B
2k pe wol ALSR Reuitiier San}plg Stranded Conductors
size Description
9 BERS
I Ry L5
i) i Reference MT2015-0231-B
Kind of test Type test No
#H e iR [X A i d A X
grpg | MeWesemaman | ST g il
*E. Zhengzhou Jinyuan Wire and Cable EfF6 S8 RT24 AWMU S
Client 3 Address No. 98 TongbaitRead, Zhongyuan District,
Coy, Litd. £ 3
Zh;mgghou, Henan, China
. 5P SR £ P TR 22 7] B4 B
Producel: Zhengzhou Jinyuan Wire and Cable Daté of 201533
Co., Ltd, receipt
gt | 2 = L
Deliveri Sample~|" EHA FEHE | HPEURES .| BIESH
elivering S 0 % . 450007 0371-87075361
delivered by | Deliverer | TangYujia | Zip code Tel.
method
customer
RIS RIE BS 215: Part2: 1970(R2013) Spectﬁ'i’a{ion for quimlmum conductors and aluminium conductors,
Test steel-reinforced for overhead power transiission. ParI*:ZQ A lummmm conductors, steel-reinforced
standard IEC 61089: 1991 Appendxx B *Stress-strain test e
Lol =F:l 5 \&
Fict dute i 201533, 3-——201‘5. 20
KAEFT O itk hEch, by LR G R PR R P S M Ak, HAK A% A BS 215: Part2:
1970(R2013) Specification for, alummmm conductors and, gulmmnmm conductors, steel-reinforced for
B overhead power transmission. ParlZ Aluminium_ condm‘f()n steel-reinforced BYER .
Ci:r;:l:;;on The 9 properties of the test specimen‘all meet the requireménts of BS 215: Part2: 1970(R2013) Specification
for aluminium conductors and aluminium conductors, steel-reinforced for overhead power transmission.
Part 2. Aluminium conductors, steel-reinforced except that “Elasticity modulus & stress-strain curve” is
measured result.
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AR SRR BERS:
Type and size: ACSH Panttier Reference No.: MT2015-0231-B
Fs ® ¥ m B B L 3 - BEWER | RIFE
No Item of test Unit Requirement Test result Judgment
1 SR
Structure size
11 LR IRE LS 30 30 J
Number of Al wires No.
1.2 LR % 7] 7 7 J
Number of steel wires No.
1.3 RB&HR mm 3.00+0.03 3.00 J
Diameter of Al wires
1.4 ML EZ mm 3.00£0.06 3.01 d
Diameter of steel wires
1.5 BRER mm 21.0040.21 20.97 J
Conductor diameter
2 T 7 B T | REARA ABRATREREE, R E s J
Surface quality IR LA B 5 B0 7 S AS AR FR A A ] (R P Pass
The conductor shall be clean and free of
imperfections  not___consistent  good
commercial practice.
3 Kl
Lay
3.1 o — | AR 25 e S NE: o N - | AR, A y
Direction of'lay Adjacent wire layers shall be stranded'with | Reverse,
reverse lay directions, the direétion of lay | “right-hand”
of the external layer shall be “right-hand*,
3.2 BoREE T | BRBRNYSEERLAETRER O flgfg v
geiee BASHPLIR L EORRE, A | S
IR 5 FF AL, Closely
The wires in each layer shall be evenly and
closely stranded around the underlying
wire or wires; where the core is cut, the
wires shall remain in position or be readily
replaced by hand and then remain
approximately in position.
3.3 Tifztt — | EFAEMTRENAKRTFHESAED il v [
Lay Ratio fiftt. Pass |
Lay radio of every layer, should not more ‘
than the close inner one.
3.3.1 ko == 13~28 16.4 v
Steel core layer
33.2 REZ
Al wires layer ;
33.2.1 ) ™ 10~16 15.1 v
Inner layer

& “VURREZHE S
Note:

“ V" means that the item is qualified,

v CXPRRZABNER.

“X " means that the item is unqualified.
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‘K*ﬁﬁfﬂ’?‘i ACSR Panther Rﬁfﬁf‘hj&: MT2015-0231-B
Fs ® ¥ m B B RO E K BIGLER IR T
No Item of test Unit Requirement Test result Judgment
3322 s 2 —_ 10~14 12.2 J
Outer layer
4 MR (KR
Properties of steel wires
(stranded)
4.1 HLHLIRAE MPa =1254 1535 v
Tensile strength (1320X0.95)
42 1% I R f MPa =1100 1283 v
Stress at 1% extension
4.3 % (Lg=200 mm) % =4.0 5.8 J
Elongation (Lo=200 mm)
4.4 ¥ (100d) 360° /1K =18 31 J
Torsion test(100d)
45 %5 (1d, 8 ) = AR ENLE J
Wrapping (1d, 8turns) No fracture No fracture
4.6 {429
Zinc coating
461 |BEER g/’ =240 293 g
Mass of zine/¢oating
46.2 P I A 552 = SRR, BE TS | RTR, v
Adherence of zin€'coating (4d, B S A R T ) R e AR
wrapping) The zinc coating shall not crack | No cracking,
nor flake to such an extent that no flaking
any zinc can be removed by
rubbing with bare fingers.
4.6.3 PR = FANRAEESEENEAIL | IR, X 7
Continuity of zinc coating B, SRR, BEEHA. W, 35
There shall be no voids in the No voids.
coating visibly examined by eyes. | Smooth and
The coating shall be smooth and uniform.
its thickness shall be uniform.
5 B (B
Properties of Al  wires
(stranded)
5.1 Hidr R E MPa =169 199 Y
Tensile strength
52 20°C i A F B BEL % Q *mm?¥m <0.028264 0.027999 v
DC resistivity at 20'C

M CVRRETE AR, X "RRFZAEREH.

Note:

“ J " means that the item is qualified,

“xn

means that the item is unqualified.
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‘K*ﬁf’iﬂﬁiﬁ ACSR Panther Re%ffﬁo_: MT2015-0231-B
Fs ¥ ¥ m B BAL | BROEE K BIEER | BINFET
No Item of test Unit Requirement Test result Judgment
53 HBoE (1d, B lE, BoM, BEHEES | — RN TR RIFR v
Wrapping (1d winds 8 circles, retums 6 The wires should Not crack
circles, then closely wind.) not crack
6 955 8 o7 A FE R kghkm | 974£19.5 968.0 J
Mass per unit length
7 20°CHif £z 4% B BH Q/km <0.1363 0.1290 v
Resistance of the conductor at 20°C
8 Lk e kN >88.30 #1 9621 v
Breaking strength of the conductor (92.95X0.95) #2 9582 v
#3 9537 J
9 LR B R e 7 ) — AR 4k = RFR— WMFR— | LRER
Elasticity modulus & stress-strain curve Shown in Shown in Measured
appendix one appendix one Result

— B FREE—
——End of report——

E: cVFORZTH AR, CXORRZIEAE
“xen

Note:

“ J” means that the item is qualified,

means that the item is unqualified.
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¥ Appendix one  Reference No.: MT2015-0231-B 1 of3
T 25 e 3 P AT e -5 i 2
2013002533 L ASTICITY MODULUS & STRESS{STRAIN CURVE

OF ALUMINUM CONDUCTORS, STEEL REINFORCED
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Sample

A N ERBRRGEHIRAT
Manufacturer: Zhengzhou Jinyuan Wire and Cable Co., Ltd.

S, ACSR Panther

Type and size: ACSR Panther

458 R 30/3.00;
R 7/3.00

Structure:  Aluminum wires __30/3.00;
Steel wires 7/3.00

Sh:  2000mm

Diameter:21.00mm

A 261 6ma’

 Totakero8s sectional area: 261 6mm-
THERW S 92.95kN
Rated Strength: 92.95 kN

=, BIRKE-
Test standard:
1 IEC 61089: 1991 fif3% B “RiH1-R 2RI %" MEHAT IR
According to IEC 61089: 1991 Appendix B “Stress-strain test method”

=, R &K
Testing equipments and conditions
1. R BE: 500KN i e b sy A ikie L, LA 1-1.

Testing Equipment: S00kN hydraulic-electric horizontal tensile machine, shown in

Fig.1-1.




MR — K% S:  MT2015-0231-B Eo2RHLEIA
Appendix one Reference No.: MT2015-0231-B 20f3

& 1.1 S00kN bRzt is 1

Fig.1-1 500kNhydraulic-electric horizontal tensilé machine

2. iREREA)
Testing conditions:
BURPH % 1§
Quantity of Specimens: 1 piece
WA R K RE - 10m
Effective length of specimen: 10m
R o Sk AL 2 - M i pe vl
Treatment of specimen ends: cast with epoxy resin
5P E : 2000 mm

Length of stretching device: 2000mm
WAL NAONE1%
A8k £0.01lmm/2m
Test accuracy: Stress: = 1%
Strain: £0.0lmm/2m
/Y. REeL R
Test results
1. WP I A MR 82.0 GPa;
The final modulus of elasticity of the specimen is 82.0 GPa;
2. N -IVAR e R RE BT R ) 4 94.13kN;
Breaking strength of the specimen after the stress-strain test is 94.13kN;
3. WAL -2 i £ L Bf P
The stress-strain curve of the specimen is shown as the chart in the following fig.
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0.0 0.06 0.13 0.19 - 0.25 0.31 0.38 0.44 0.5 0.57 0
A% Strain %




